INFORMATION TO USERS

This manuscript has been reproduced from the microfilm master. UMI films
the text directly from the original or copy submitted. Thus, some thesis and
dissertation copies are in typewriter face, while others may be from any type of
computer printer.

The quality of this reproduction is dependent upon the quality of the
copy submitted. Broken or indistinct print, colored or poor quality illustrations
and photographs, print bleedthrough, substandard margins, and improper
alignment can adversely affect reproduction.

In the unlikely event that the author did not send UMI a complete manuscript
and there are missing pages, these will be noted. Also, if unauthorized

copyright material had to be removed, a note will indicate the deletion.
[...]

pH main effect

High level of pH factor

High level of pH and alum interaction terms
Interaction of pH and alum (main effects)

High level of pH, alum, and polymer interaction terms
Interaction of pH, alum, and polymer (main effects)
High level of pH and polymer interaction terms
Interaction of pH and polymer (main effects)

Air Dry Tons

Alberta-Pacific Forest Products Inc.

Alum main effect

High level of alum or optical path length

Best Available Technology

High level of alum and polymer interaction terms
Interaction of alum and polymer (main effects)

Bleach Filtrate Recycle



BME Bipolar Membrane Electrodialysis

c High level of polymer or concentration
C Polymer main effect

D ClO; bleaching stage

DCS Distributive Control System

E Extraction bleaching stage

¢)) Each factor at its low level

ECF Elemental Chlorine Free

ESP Electrostatic Precipitator

f F-distribution variable

k Number of factors

MS Mean square

n Number of replicates or observations
N/S Not statistically significant

NPE’s Non-Process Elements

NTU Nephelometric Turbidity Units

ODt Oven Dry Tons

Paprican Pulp and Paper Research Institute of Canada
PCB Polychlorinated Biphenyl

PDR Precipitator Dust Recovery

ppm Parts .per million

RPM Revolutions Per Minute

s.e. Standard error



SRP

SS

TSS

US EPA

~

<

<

Greek

Subscripts

Salt Removal Process

Sum of squares

Total corrected sum of squares

Total Suspended Solids

United States Environmental Protection Agency
Variance

Matrix of operating variables

Operating variable

Sample

Predicted value

Trials, observations or a vector of observations

Standard normal random variable

Estimated parameter, or vector of estimated parameters
Random error or absorptivity

Summation

Confidence interval

Degrees of freedom

Known standard deviation

Summation divided by the number of observations



0 Initial
A pH
Interaction of pH and alum
ABC Interaction of pH, alum, and polymer
AC Interaction of pH and polymer
B Alum
BC Interaction of alum and polymer
Polymer
D Cl0; addition
E Error
n Open wash
o Oxygen
p Peroxide
R Regression
Total
Superscripts
h Estimate
¢ Transpose
-1 Inverse

Average



Chapter 1.0

Introduction

The pulp and paper industry has devoted considerable time and effort into the research of
zero liquid effluent discharge due to reduced environmental impact, recovery of valuable
process chemicals, recovery of heat, and reduced fresh water treatment costs. In the past,
mills have focused on new technologies and developments to optimize their process,
therefore using less water and creating less toxic discharges for the receiving waters. The
idea of system closure appears to be the best option to minimize the damage to the
environment. This idea is not new; in 1975, a pulp mill in Thunder Bay Ontario
attempted to be the first Kraft pulp mill to achieve this goal (Jemaa et al., 1997). Aftera
few years of constant operational problems, the mill shut down. Even after many years

of research, there are still numerous problems to overcome.

With the development of newer mills that have the best available technology incorporated
into their design, mills can now operate with lower effluent discharge volumes, as well as
producing a much cleaner effluent. These improvements in the mill effluent have shifted
some research projects into a direction that could be beneficial to these newer mills. The

idea that the cleaner and lower volume mill effluent, with some form of treatment, can be



economically recycled back into the mill eliminating any liquid effluent discharge to the

environment. This treatment process is the main focus of this thesis.

Alberta-Pacific Forest Industries Inc. (AlPac) owns a Kraft mill that was constructed in
central Alberta in 1993 with the best available technology incorporated into its design.
This Kraft mill discharges low amounts of effluent to the environment. This mill is
interested in looking into a new technology to determine if it may be viable to recycle

their effluent back into the mill.

The work for this project is intended for a Kraft pulp mill that uses chemicals to break
down wood to produce pulp. This work may not apply to other mills such as mechanical

pulp muills that use mechanical force to break down the wood to produce pulp.

An overview of the Kraft mill process is given in Chapter 2, which focuses on the process
flows, and describes the functions of each of the major areas within the mill. All areas of
the mill contribute to the water that is entering the effluent stream and an understanding

of where these flows originate is important.

An overview of the literature on system closure is presented in Chapter 3. The different
technologies being studied are reviewed with attention focused on the removal of non-
process elements and the problems associated with this. Non-process elements are
elements that do not play a useful role in pulping and usually affect the Kraft process in a

negative way.



The experimental setup for the removal of non-process elements and the methods used
for analysis of the samples are discussed in Chapter 4. The experiments involve using jar
tests to determine if lime softening of the mill effluent could be used to remove the non-
process elements. The apparatus was designed by Phipps and Bird, and uses six 2-litre
square containers so that six experiments can be performed simultaneously. The treated
samples were then analyzed for non-process elements using an atomic absorption

spectrometer, spectrophotometer, and a potentiometric titration device.

Factorial design is also applied in Chapter 4. This statistical approach reduces the
number of experiments that need to be performed. The results showed that two non-
process elements, chlorides and potassium, are not removed in lime softening of the

mill’s effluent.

A millwide water balance and effluent characterization are presented in Chapter 5.
Volumes and concentrations of non-process elements for some of the major streams were
determined. In this chapter, each individual effluent stream is examined to determine if it

can be recycled into the mill with or without additional treatment.

Chapter 6 looks at the internal recycling of various process streams. The machine-room
effluent, D, filtrate, D, filtrate, and E,, filtrate were examined to determine if they could
be used to replace fresh water at strategic locations within the mill. Several locations for

the return of these streams were found, and each was examined to determine if these



streams could be recycled. Reasons why one stream is chosen over another are

discussed, and an economic analysis of recycling these streams is proposed.

The conclusions of this research are discussed in Chapter 7 with some recommendations
for additional research as well as suggestions for the implementation of recycling streams

within the mill.



Chapter 2.0

Mill Overview

The pulp and paper industry supplies the world with various types of paper and paper
products, each with a unique purpose and application, from printing and writing paper to
bathroom tissue. The pulp and paper industry is very important to the Canadian economy.
The Canadian Pulp and Paper Association (1997) indicated that the World’s total pulp
production was 130,986 Ktonnes, of which Canada produced 24,850 Ktonnes. Wood

pulps can be produced in different ways; one of these methods is the Kraft process.

This chapter discusses the basic Kraft process and the various processes that occur at
Alberta-Pacific Forest Products Inc. Each area is discussed individually to provide a
basic understanding of the pulp production process. The areas discussed are: water
supply, wood preparation, pulping process, bleaching, pulp finishing, chemical recovery,

and effluent treatment.

2.1 Kraft Process

Trees are the main source of fibre for the production of pulp. Wood consists of fibres

that are "glued" together by a substance called lignin. In the Kraft process, wood chips



are cooked in a vessel with liquor to separate the lignin from these wood fibres. The
liberated fibres are first washed and bleached. With some more processing, the fibres are
then ready to be used for the production of paper and paper products. The liquor that was
used to liberate the fibres contains lignin, some dissolved cellulose, hemicellulose, and
used cooking chemicals. This used liquor is burned in a recovery boiler for two
purposes: to create steam to power the pulp mill, and to recover the cooking chemicals.
These chemicals can be converted into a useful form and re-used in the cooking process.

The Kraft process is illustrated in Figure 2.1.

Logs
Wood |33
Room :%
e R Cooking
Chips < -
A Liquor
. & Chemical |- Energy
Digester | ! Recoverv | for
. . ry» 1. Process
fzisfizntil Spent _,?,ﬂ.,_,..«
X Liquor
Bleaching |
N - Lot
Pulp 3
Finishing |
Pulp

Figure 2.1: Kraft Pulp Process



The process flows at Alberta-Pacific Forest Products Inc. are common to most Kraft
mills. The biggest difference here is that this mill is very modern and uses the best

available technology at the time it was constructed in 1993.

2.2 Water Supply

The mill receives water from a nearby river. In order for the mill to use this water, it
must be treated to reduce the hardness (Mg and Ca) and turbidity. The potable water

must be chlorinated to inhibit microbial activity.

The water treatment plant at the mill can treat up to 1350 L/s of water from the river. The
turbidity (clearness of the water) of the river can vary from 10 NTU to over 1000 NTU,

and the hardness can reach as high as 200 mg/L.

The river water first passes through a screen that removes any debris and fish that may be
trapped with the intake of the water. The water then enters a solids contact clarifier that
is 61m in diameter and 10 m deep (Figure 2.2). The water is clarified by using a
flocculant and coagulant aid that assists in forming larger particles that settle to the
bottom of the clarifier. If the hardness is high, lime is added to help remove calcium and
magnesium from the water. After treatment, the turbidity is usually under S NTU and the

hardness is under 80 mg/L. If lime softening is used, the pH may be around 10.



Treated
—— %  Water

=P Solids Removal

River Water —»

Figure 2.2: Reactor Clarifier

The treated water is sent to a re-carbonation chamber (Figure 2.3) where excess lime is
removed or neutralized so it will not precipitate out in the mill's storage tanks and piping.

Excess lime may be added to remove magnesium from the system as a hydroxide.

Carbon dioxide is added to the water to form a weak acid that reduces the pH and
neutralizes any excess lime that is present. Following this, the treated water is passed-
through a dual- media filter bed. This removes most of the remaining suspended solids

and reduces the turbidity to an acceptable level. The treated water is stored in one of

three tanks for: fire, potable, and mill water.



Neutralized Lime-softened
Water, Water,
pH=75 pH=105

Gravity
Fiiter Beds

Anthracite

disrneliigle —  Sand

Filtered Water

Figure 2.3: Re-Carbonation Chamber and Filter Beds

2.3 Wood Room

The wood room, Figure 2.4, is the area where the trees are stored, debarked, chipped and
screened. Trees are harvested and trucked to the mill where they are stored on a log pile
in 30-ft. lengths. One of two portal cranes feed the infeed decks where the logs are cut to
lengths between 8 - 10 ft. to be fed to the drum debarker, or 15 ft. to be fed to one of four
ring debarkers. Logs that are being debarked are washed with warm recycled water from
the mill to remove sand, grit, as well as to thaw and soften the bark. The debarked logs
are chipped and the chips are stored on one of four hardwood chip piles. The bark from

the logs is sent to a hog pile from where it is sent to the power boiler as a fuel source.



10

Chip Storage
Hardwood Piles

Possible Future . 4
Softwood Chip™ ™._ .~
Storage Pile T

of
2
rf‘/
gy * Nehar
/A/A—J‘ K
N
X 3,
AT

To Digester Chip Bin

Storage Pile
Figure 2.4: Wood Yard (Modified from Alberta-Pacific, 1993)

The chips from the piles are passed through a series of screens. The over-thick chips are

removed, and re-sliced while the fines are diverted to the hog pile for fuel, or sent to the

digester as a fibre source.

2.4 Pulping Process

The wood chips are transferred to a chip bin from where the chips are fed to the pulping
process (Figure 2.5). From the chip bin, the wood chips enter a steaming vessel, where
the chips are preheated to allow better penetration of the cooking liquor. From here,
chips and liquor (Na,S and NaOH) enter an impregnation vessel to start the cooking
process. The chips then proceed to the digester where they undergo an extensive cooking
process to remove most of the lignin. During the digesting process, some of the

hemicellulose and cellulose in the wood is also dissolved. The liberated fibres are sent to



11

a 2-stage atmospheric diffusion washer where most of the spent cooking liquor (black
liquor) is removed.

CHIP FEED P
SYSTEM PULPING {=~~_

wWOoOoD
CHIPS

CHIP
BIN

WASHING &
SCREENING

STEAMING
VESSEL

IMPREGNATION
VESSEL EMCC
DIGESTER

| S,

2-STAGE
ATMOSPHERIC
DIFFUSSION
WASHER 300 ADt
STORAGE KNOTTERS

TANKS

4STAGE
SCREENING

WASHERS

Figure 2.5: Pulping, Washing, and Screening (Modified from Alberta-Pacific, 1993)

This black liquor contains high concentrations of organics and used chemicals, so it is
sent to a recovery process where the organics are burned as a fuel source, and the used
chemicals are converted to a useful form and returned to the digester as fresh liquor. The
pulp fibres are transferred to one of two unscreened high-density storage tanks. From
here, they are sent through a screening process where knots and uncooked wood are
removed from the pulp stream. The fibres are washed in one of two pressure washers to

clean the fibres before entering the oxygen delignification stage (Figure 2.6).



12

In the oxygen delignification stage, pure oxygen is added to the pulp stream to remove
more of the lignin that remains with the fibres. The pulp is then washed, stored in a

screened high-density storage tank, and sent to the bleaching stage (Figure 2.7).

NO. 1
PRESS WASHER

300 ADt
BROWNSTOCK
0{‘@3{%" NO. 2 HIGH DENSITY
LIQUOR PRESS WASHER STORAGE

2
BLOW TANK

Figure 2.6: Oxygen Delignification and Washing (Modified from Alberta-Pacific, 1993)

300 ADt
BROWNSTOCK
HIGH DENSITY

STORAGE

OPEN WASHER

D, MINER
D, TOWER 2
D, WASHER

Eop MIXER
Eop TOWER
Eop WASHER

o,

D, MIXER
D, TOWER
D, WASHER

BLEACHED
HIGH DENSITY

STORAGE TO
PULP MACHINE

Figure 2.7: Bleaching Area (Modified from Alberta-Pacific, 1993)



2.5 Bleaching

This Kraft mill is an Elemental Chlorine Free (ECF) mill, i.e., it uses chlorine dioxide
(ClO5) for bleaching in a 3-stage (Do-Eop-D>) bleach plant (Figure 2.7). No Cl; isused in

the bleaching process.

The pulp leaves the pulping area, and enters a final washing stage to be cleaned before
the bleaching process. Each bleaching stage consists of: a mixer where the bleaching
chemicals are added to the pulp, a tower where the pulp has time to react with the
chemicals, and a washing stage where the spent chemicals are removed from the bleached

pulp before proceeding to the next area.

The three stage bleaching process uses a brightening-extraction-brightening sequence.
The first is a brightening stage (Do) in which ClO; is added to the pulp. The second uses
sodium hydroxide, oxygen, and peroxide (Eqp) in the extraction process where the lignin
fragments from the first stage are removed from the pulp, and the pulp is reactivated for
further bleaching in the next ClO; stage. The third is a final brightening stage (D;) that
uses ClO,. Each of these stages uses large amounts of fresh and recycled water to wash
the pulp. Most of the filtrate from the D, stage is reused in previous washing stages, but
the other filtrates are sewered. The pulp is stored in one of two bleached high-density